‘SM31I3S aulyoew

papiAoid 8y} yum aqnj axejul
aouewIoudd aJ130adg ayj) oyuo
Josuas {Y|N 9y} uajsej pue Juasu|
Z1 daig

"agn} 8y ejul 8y} ojuo sy

Jie a3y} uajybny pue yoepny '(1osuas JyN 10) 9ouUeIR3|d MO||e 0} }O|S
Jo uonjisod ajou) agnj ayejul 8y} ojul dA33|S JOSUS JYIN 9y} Masu|
¢l das

"UMOUYS SE Jaysem
19pua} g\l pue Junow uoleIqIA
1aqqnu ayj pasu| “pjalys

19)|14 8y} JO seale pajesipul

3y} ojuo Jaul| 1aqgnt ppy

6 dajs

‘}Jj0q Bununow wwgg x

0’L-9IN pue ‘siaysem Japua} g\

*Xoq Jie 3y} ‘sjnu }20| Bunpunow p|aiys 1331}

wo.j JIosuas 4VYIA 9y} sAowdy uajybiy pue pjatys 13y |jeIsu|
Ll doyg 0l dais

"umoys

SE S)hu Xay pue s)joq wwegg X

"UMOYS Se p|aIys Jeay a9y} a|quiasse ‘sjnu }20| 0'L-9IN @Y} Y}IM sjunow 1amoj

GIN 9y} pue siaysem jejj GINl ‘s}oq udj|lV GIN pallddns ay) Buisn pue saddn pjalys 19|l S|quIdSSY
g da)g Lda)g

Step 15
Connect the breather hose to the fitting in the 90° coupler.
Connect the MAFS harness to the sensor.

Step 14

Insert the new intake tube into
the 90° coupler and rotate

it until the bracket fits onto
the rubber mount on the heat
shield. Fully tighten the hose
clamps and rubber vibration
mount nut.

Step 17

Make sure all bolts and clamps are now
tight. Reconnect the negative terminal on
the battery. Start up the engine and check
for any air leaks. Affix the CARB. E.O.
sticker in a prominent place under the
hood.Your installation is now complete.
Periodically check all clamps and brackets.

Step 16
Add heat shield top cover and
tighten bolts.

‘Aj1adoud pauonisod
pue pajqwasse Ajnj si }onpoud
ay} iun dwejod 1ajdnoos uayybn

jou o( "Apoq 33304y} ayj uo
} |le3sul pue J3jdnod ,06 3y}
uo sdwe|d asoy om} ||ejsuj
9 doig

‘Apoq ap04y3 ayj buisodxa
X0q Jie ay} anowal ‘Aem ayj
40 N0 suoijon.I3sqo jje YIMm

G da)g

*9AOWAJ pue }ajul Japud} pue
X0(q Jle 3y} wodj 31 Joauuoasiq
'3l0q agnj) 9)ejul ay) sAowdYy
¥ do)s

"X0q Jie 3y} 1o} s}joq Buipunow ayj anoway

¢ doig

"X0(q J1e 8y} wouy

(ADd) @soy Jayjealq ayj pue 103}28UU0D JOSUBS JYN @Y} }98Uu0osiq

zdais

‘Juasaud

aJle pajsi| sjusauodwood |je
AjuaA pue [euiwiay Aisyeq
aAnebau ayj Joauuoasiq ‘}9s
ayeaq Bunyied ay3 ym yied
ul S1 9|91YSA 3y} jey} ains
9)yew ‘uonje|jeysul ay} uibaq
noA aiojog jisiy Ayojes

| doyg

1538890

Intake Installation Instructions
2004-2008 Ford F150 5.4L V8

Tools Required:
¢  8mm wrench

e  10mm wrench

e 10mm socket

e 13mm socket

e Socket wrench

e 6” extension

e Flat blade screwdriver
* Phillips screwdriver

e TorxT20

Parts List

1 - Filter shield

1 - Filter shield cover
1 - Air filter

1 - Intake tube

2 -4” hose clamps
1-3.5” hose clamp

1 - Rubber vibration mount (M8)
2 - M6 fender washers
2 - M8 fender washers
2 - M6 hex nuts

2 - M6 lock nuts

2 - M8 lock nuts

4 - M6-1.0 x 15mm bolts
3 - M6-1.0 x 25mm bolts
4 - M6 washers

1 -90° elbow coupler

2 - M4 machine screws

2 - Filter shield lower mounting spacers
2 - Filter shield upper mounting spacers
1 - Rubber liner

1 - MAF sensor sleeve

1 - PCV adapter

12- M5 allen bolts

12- M5 washers

12- M5 lock nuts

1- M5 hex tool



